Spare parts
Ersatzteile
Pieces détachées
Reservdelar

] 1200

# 1

/4
\_

B Husqvarna 104 21 83-96



Part no.

411 49 42-04
411 50 93-01
411 54 38-01
411 61 54-01
411 62 41-01
411 63 24-02
411 68 92-01
411 70 54-01
411 70 56-01
411 70 58-05
411 70 60-01

411 70 64-01
411 70 67-01
41170 78-01
411 70 83-02
411 71 59-01
411 71 92-02
41171 97-01
411 72 00-01
411 72 01-01
411 73 47-01
411 74 12-01

411 74 45-01
411 75 00-05
411 75 02-01
411 75 03-01
411 75 04-01
411 75 60-01
41177 16-01
411 77 53-01
411 77 58-01
411 77 69-01
411 77 71-01

411 77 81-01
411 77 95-01
411 78 10-03
41178 12-01
41178 20-11
411 78 20-12
41178 21-01
411 78 30-01
411 78 36-01
411 78 38-01
411 78 40-01

411 79 05-01
411 83 81-01
411 83 88-02
411 86 86-01
411 87 75-01
411 87 80-01
411 88 43-01
411 96 02-03
411 96 67-01

411 96 68-01
412 00 07-01

412 00 86-01
412 00 87-01
412 00 88-01
412 02 74-01
412 02 75-01
412 05 37-01
412 05 60-01
412 05 60-07
412 05 60-11
412 08 49-01
412 08 84-01
412 08 87-01

412 09 68-02
412 09 69-01
412 09 72-02
412 09 74-01
412 13 12-01
412 15 00-01
412 15 02-01
412 15 11-01
412 15 14-01
412 15 15-01
412 15 16-01

412 15 23-01
412 15 28-01
412 15 29-01
412 15 30-01
412 15 31-02
412 15 35-01

412 15 53-01
412 15 54-01
412 15 77-01
412 15 78-01

412 15 79-01
412 15 80-02
412 15 81-01
412 15 93-01
412 15 98-01
412 16 00-04
412 16 33-01
412 16 34-01
412 16 35-01
412 16 37-01

412 16 43-01
412 16 47-01
412 16 48-01
412 16 53-01
412 16 55-04
412 16 55-07
412 16 56-09
412 16 56-10
412 16 56-11

Description Square

Driving wheel, motor ver. 2
Setring

Guide arm

Thread pin

Washer

Screw

Screw

Belt roll

Nut

Lowe r shaft, compl.
Worm gear

Cog belt
Spring
Thread cutter
Adjustmen t casing
Spring

Cover, compl.
Spring

Clamp

Clamp

Bindin g clip
Drivin g wheel

Presser foot ankle
Needle bar, compl.
Needle clamp
Stop, needle clamp
Thread guide
Screw

Guid e spindle

Cog belt

Motor , version 1
Spring

Spring

Thread guide, compl.
Shoulder screw

Light bulb

Feed dog lowering, compl.
Switch, feed dog lowering
Main switch

Lamp guard

Screw

Spring

Thread guide

Screw

Screw

Cable, motor

Cable mat

Driving wheel, motor ver. 1
Spring

Attatchment motor, compl.
Hold down spring

Screw

Screw 22 mm

Screw 7.5 mm
Screw

Shoulder screw
Adjustin g nut

Nut

Bobbi n winding , compl.
Lockin g ring

Thread cutter

Screw M5x14 mm
Screw M4x16 mm
Screw M3x5 mm

Hook

Extensio n table compl.
Nut

Finger

Latch

Bobbi n case, compl.
Thread tensio n spring
Light bulb LCD
Sewing head, compl.
Liftin g arm

Plate

Shaft, sewing frame
Pressar bar

Spring

Cross head, compl.
Toothe d segment
Link

Spring

Regulatin g dial
Needle bar frame

Spring

Screw

Cord reel

Cord device, std

Cord device , USA-Can

Cord device, UK

Cord device, Australia
Washer

Spring

Foot control, cpl. without cable
Spring

Screw

Bobbi n centre

Bearing ring, hook cover

Hook cover

Handwheel

Screen

Handle, compl.

Name plate HVA

Name plate LUX

Name plate Vik. # 1

Name plate Husgvarna 1200
Name plate Husqvarna # 1

1200,

Part no.

412 16 56-16
412 16 59-04
412 16 61-02
412 16 64-01
412 16 67-01
412 16 69-01
412 16 71-45
412 16 72-01
412 16 74-01
412 16 89-01
412 16 91-01

412 16 95-01
412 16 96-01
412 16 97-01
412 16 99-01
412 17 00-02
412 17 14-01
412 17 20-01
41217 21-01
412 17 52-01
412 17 54-01
412 17 65-01

412 17 68-01
41217 77-01
412 17 86-45
412 17 86-47
412 17 86-48
412 17 99-01
412 18 19-01
412 18 37-01
412 18 45-01
412 18 68-01
412 18 72-02

412 18 72-03
412 19 06-01
412 19 53-01
412 19 55-01
412 19 56-18
412 19 56-19
412 19 56-20
412 19 56-21
412 19 56-22
412 19 56-23
412 19 56-24

n

412 19 56-25
412 19 56-26
412 19 56-27
412 19 56-28
412 19 59-01
412 19 79-01
412 19 80-01
412 19 85-01
412 2011-01
412 20 27-01
412 21 01-02

412 21 14-01
412 21 14-03
412 21 14-06
412 21 14-11
412 21 14-14
412 22 36-45
412 22 36-46
412 22 36-47
412 22 36-48
412 22 52-01
412 22 53-01
412 22 55-01

412 22 70-01
412 22 80-01
412 22 82-01
412 22 86-01
412 22 87-01
412 22 98-01
412 24 53-01
412 24 74-02
412 25 80-01
412 26 79-01
412 26 81-01

412 27 14-01
412 27 21-01
412 27 41-01

412 27 48-01
412 27 55-01
412 27 57-01
412 27 74-04
412 27 75-01
412 27 76-01

MMMmMMmMMmMMm MMmMmMMmMMmM>0000 O0OUTMTMwTTIMMM OX» >POOTMETTTM OMUOTOOOM>>» OmMTMTOommmmmm O>000O0TTOO00 O00000OmMMmwmmMmT

412 27 77-01
412 27 78-01
412 27 79-01
412 27 80-01
412 27 91-01
412 28 05-05
412 31 89-01
412 32 04-01
412 32 04-02
412 32 04-03

412 32 04-04
412 32 34-01
412 32 34-02
412 32 88-45
412 32 88-47
412 33 11-45
412 33 62-01
412 33 65-01
412 33 66-01

>>TOE>O000 0000OOMEOEO® oomm

Description

Name plate LUX

Panel display

Push butto n assembly
Code spring , cassette
Foil keyboard

Thread guide

PC- board, guide
Insulatio n plate
Thread tension device. compl.
Spring

Clamp

Square

Block

Dolly fork

Spring

Connectin g rod, compl.
Feeding mechan., compl.
Bearing

Spring

Glide pin

Adjustin g screw
Regulatin g dial

Lamp holder

Dust shield

Push button assembly guide
PC-board, transformer 220-240V
PC-board, transformer 120 V
PC-board, transformer 100 V
Cover plate, free arm

Spring

Lower thread sensor, compl.
Foot

Isultatio n plate

Cable mat

Cable mat

Hook cover, compl.
Washer

Adj. nob LCD

Panel, guide , Swedish
Panel, guide , Danish
Panel, guide, Finnish
Panel, guide , Norwegian
Panel, guide,English
Panel, guide, French
Panel, guide,Dutch

Panel, guide,ltalian
Panel, guide , Spanish
Panel, guide , German
Panel, guide , Japanese
Lamp guard

Arm shaft, compl.

Pin

Step motor

Length feeding fork, compl.
Mountin g clip

Feed dog

Screw M3x4 mm
Screw M3x8 mm
Screw M3x14 mm
Screw M4x8 mm
Screw M4x16 mm
Transformer 220 V
Transformer 240 V
Transformer 120 V
Transformer 100 V
Screw

Bushing

Micro switch , compl.

Lamp holder , compl.

Setting screw

Thread take up lever, compl.
Driving wheel lower shaft

Lever

Lockin g nut

Cable guide

Accessor y box, compl.

Access. bag with brush, bobbins etc
Spring

Access. bag with presserfeet etc

Shaft, belt roll, compl.

Spring,

Sealing washer

( for thread tension device ) ver. 1
Shaft, pin

Cable holder

Mountin g clamp

Front cover, sewing head

Liftin g pin, compl.

Shaft, feed dog, compl.

Thread tension set, compl.
Thread holder , compl.
Thread guide , compl.
Thread cutter , sewing
Foot control , compl.
Screw

Contro | unit

Cover for transformer 220 V
Cover for transformer 240 V
Cover for transformer 120 V

Cover for transformer 100 V
Step motor

Step motor

Program memory 1200
Program memory 1200 Japan
PC- board, version 1

Cog wheel

Stitc h plate, compl.

Washer

MMTMOOUUOUOUUU TOT>»>>>>>>>

QO>>P®ETT MO OMEEOTOOMOM MOOTTTMNMOZOMO O>»0TO0OMP>>>> >2>P>>>>>>00> 2>>QO00mTTT>O0

O0O0U>»>»>0MTM TMTNMOWEI®®®ET

m

AB,CD,F

@

Part no.

412 33 70-01
412 33 73-01
412 33 74-01
412 33 75-01
412 33 97-01
412 34 59-01
412 34 93-01
412 35 52-45
412 35 53-01
412 37 11-01
412 37 11-02
412 38 72-01

412 38 96-45
412 39 00-01
412 39 01-04
412 39 15-01
412 39 18-01
412 39 71-01
412 39 84-01
412 40 98-01
412 41 02-01
412 44 04-01

415 06 03-01
721 41 87-70
72312 27-01
724 11 68-01
724 11 89-01
724 12 89-01
724 12 92-01
725 52 20-05
725 52 27-00
725 52 32-00

728 52 17-05
728 52 18-05
728 52 83-05
728 52 87-05
728 53 20-05
728 73 20-01
728 83 23-05
73123 10-01
73378 11-41
734 11 35-71
734 11 36-01

734 11 40-01
735 31 06-20
735 31 09-20
73531 13-20
735 58 35-00
735 61 36-40

Description Square

Side motio n mechanism
Toothe d segment

Clips

Spring

Motor , versio n 2
Feeding guide , compl.
Shuttl e shaft, compl.
LCD-board , compl.

Front cover, compl. HVA
Thread real holder 20 mm
Thread real holder 40 mm
Cover

PC board, version 2

Cover plate, upper arm, compl.
Base plate

Bearin g sleeve

Cushion

Attatchment motor, compl. ver. 2
Cover

Screw, needle clamp

Rubber foot, extension table
Cover plate

( for thread tension device ) ver. 2

Foot

Pin

Screw M3x14 mm
Screw M2x10 mm
Screw M2,5x4 mm
Screw M4x10 mm
Screw M4x14 mm
Screw M3x6 mm
Screw M3x14 mm
Screw M3x25 mm

Screw M3x3 mm
Screw M5x6 mm
Screw
Screw
Screw
Screw
Screw
Nut
Quick-actin g lock nut
Washer

Washer

M4x8 mm
M5x5 mm
M5x5 mm
M5x8 mm

Washer

C-washer 2,3
C-washer 5

C-washer 8

Lockin g washer
Compression ring 4 mm

ACCESSORIES

401 53 99-01
401 55 55-01
41117 32-01

412 08 38-46
412 09 75-45
412 16 40-01
412 26 94-01
412 28 90-01
412 28 90-02
412 35 95-01
412 35 96-02
412 38 10-01

CASSETTES
412 28 16-02
412 17 29-21
412 17 29-22
412 17 29-23
412 17 29-24
412 17 29-28
412 17 29-32
412 17 29-33

Buttonhol e knife
Brush
Clearanc e plate

Markin g pen, neutral
Bobbin s (10)

Needle threader
Anniversary plate (300 year)
Screw driver (small)

Screw driver (medium)
Templet omnigram
Templet monogram

Needle case

Cassette case 1200
Cassett e A pattern
Cassette B block letters
Cassette C script letters
Cassette D pictogram
Cassette H hiragana
Cassette L omnigram
Cassette M monogram

OPERATING MANUALS

412 34 62-01
412 34 62-06
412 34 62-11

412 34 62-21
412 34 62-26
412 34 62-31
412 34 62-36
412 34 62-41
412 34 62-46
412 34 62-51

Swe
Dan
Fin

Operating Man.
Operating Man.
Operating Man.

Nor
Eng

Operating Man.
Operating Man.
Operating Man. French
Operating Man. Dutch
Operating Man. Ita
Operating Man. Spa
Operating Man. Ger

PRESSERFEETS

411 73 89-01
411 73 91-01
411 73 95-01
411 85 27-01
411 85 30-01
412 00 16-01
412 03 73-01
412 03 74-01
412 17 84-01

412 34 65-01
412 38 05-01

GREASE , OIL

411 04 71-01
411 54 73-01

Buttonhol e foot C

Pressar foot D

Edge guide

Pressar foot J

Pressar foot H

Pressar foot, decorative stitches
Pressar foot A

Pressar foot B

Buttonhol e meter, compl.

Presser foot S
Zipper foot E

QOil Anderol 500 (in 12 ml phial)
Oil Tellus 68 (in plastic cushion)

412 09 42 -01 Grease, black LM47

412 18 24-01

Nol Spare part list 104 21 83-96 - Nov 97

Oil Tellus 68 (in 1 liter bottle)

T EM>»TNMEMMIY» WEE>>OUTNMO0U00

MMTMTTTTTMMmMOoOOT

>mM>o0000mMOMO
m

.

DOOOOOO OO6 DOOOOOOG NDOOOOOOOO OOO oTmoTmT

DO 000OOOOOG

OOO6



73378 11-41

A 412 16 53-01
411 96 67-01
412 35 53-01 411 96 68-01
412 16 5904 ————
412 16 61-02
412 16 67-01
41216 72-01
41196 67-01 41239 84-01
733 78 1141
41218 72:02 412 16 64-01
41219 56-18 412 32 8845
9. 28 ; 412 32 85-47
412 16 56-09 & -
412 16 56-10 Wiy
412 16 56-11 ey %412 20 27-01
412 16 56-16 :
412 16 69-01 _ 'mﬂw 41221 14-11
41177 95-01
412 18 68-01
<5 _ 7 412 19 5501
734 11 36-01 Adj. knob LCD
0 41217 77-01
41216 71-45 — 41213 1201
41218 72.03 Light bulb LCD
41217 77-01
41177 81-01
412 33 11-45 ver. 1
412211411 412 38 96-45 ver. 2

only U.S.A.

412 27 55-01

412 37 11-01 T

412 21 14-11
412 37 11-02

>

412 39 00-01 7

\

—

_____________ -
| 41161 54-01 (&,
&
I 411 87 75-01 _I ST
I AT
' gl
| bl
: I : 412 28 05-05
e 41216 55-04
l oy |
412 27 78-014 @3, 7| 412 16 55-07
| F\% NS 5) 412 17 99-01
| N \~__ i
| -~—_
- N
: / N t 412 38 72-01
/
_
{ _— / ll
| 41205 37-01 - -
s _
S {7 o
~ -~
~ ~
™~ ~ > e
=~ ~
e~ ~— -~

1200, Nol Spare part list 104 21 83-96




C  4121979-01 n

412 16 47 -01

411 70 64-01

—_——_———— — — it — — — ——— —— — — — —— —— . — — . — — — — —

\ 412 19 80-01 A\

412 21 14-11

412 16 48-01
0-0

41174 12-01
\ 735 31 13-20

4= — - -
EH ,9 41221 14-11
0, 411 72 00-01

412271401 _
-

412 33 66-01

2
411 70 54-01 \é
5

41170 56-01
Fm———————— 2412211411
| 412 24 53-01

411 70 67-01
| 41222 87-01
| 412 16 35-01 411 72 00-01
: 412 22 86-01 ¢
e _ 412 21 14-11
411 96 02-03
41170 58-05 J g
N v
i L 411 77 7101
- e
412 16 43-01 uﬂ il2]3
Q o i 412 33 65-01
O
41177 16-01
411 88 4301 41208 87-01
—— e 412 19 06-01
| 41216 33-01 412 16 37-01
: 412 09 68-02
41170 78-01
412 09 72-02
| 412 08 49-01
I
|
| 41217 68-01
422800 ————— | | (W7 __ B~
411 68 92-01
41222 53-01

728 83 23-05

412 34 93-01

412 18 37-01

1200, Nol Spare part list 104 21 83-96




412 17 00-02

412 16 99-01
412 16 89-01

412 16 97-01

412 16 96-01

412 20 11-01

411 71 97-01
Q /
41217 14-01 y Z
N — -
412 33 74-01 ——w
41221 14-06

412 34 59-01 412 16 91-01

412 21 14-11

412 32 34-02

412336201 |
412 05 60-11 |

|
412 18 19-01

41178 20-12
412 22 80-01 412 22 98-01

| 412 27 75-01

412 00 07-01 {
412 21 01-02 |

41217 20-01 |

/41221 14-14

< 723 12 27-01

731 23 10-01

41172 01-01 412 21 14-11

412 16 95-01

,’412 27 76-01—

I
41217 21-01

41221 1411
I 41172 01-01
A

412 33 70-01

41221 14 -01

412 32 34-02
$—|728 52 17-05

412 33 62-01
412 33 73-01
I~ 412 33 75-01

412 19 53-01
735 61 36-40

41221 14-11

e o o — ——— o — ——— — — — — —

411 78 20-11

41221 14-11

411 78 12-01

1200, Nol Spare part list 104 21 83-96




412 15 00-01
: !
7255232-00 725522700 41179 05-01 41227 21-01 |
: 412 15 35-01 !
!
| 412 22 82-01 |
|
| 4122679-01 . |
411 77 68-01 I
| 41215 11-01 |
I 2]
- |
: 412159301 | |
411 79 05-01 412 15 14-01 !
| 0D =y - - |
4121554-01 —{gm
' ) 728 52 87-05 : |
: 41215 31-02 X} 2153001 | 411 54 38-01 |
4 - & i -
| 412225501 412 15 16.01 | 411 50 93-01 :
| 724116801 412 15 53.01 | 412211403 |
| 41232 34-01 ] ' | |
: 728 52 17-05 A : : 412 15 23-01 |
| 41215 28-01 s\l | :
| 412211401 - __é:j- S 411 75 00-05 l
| 412 15 02-01 ] 9 41175 03-01 |
l Q) 728 52 18-05 |
| 41215 15-01 L |
£ 412 15 29-01 412 40 98-01
| 411 75 60-01 f |
| 411 63 24-02 ' 735310620 m e |
l i ; 41175 02-01 |
e ~ 411 74 45-01 |
~
~- |
&) ~o |
| |
e |
412 00 86-01 412008701 734 11 35-71
41200 88-01-
412 22 70-01

411 78 38-01 :

|
411 78 10-03 :
|
41219 59-01 |

1200, Nol Spare part list 104 21 83-96




412 27 77-01 '
412 17 54-01 :
725 52 20-05 412 21 14-11 412 27 48-01 | 412 27 41-01
| version 1
|
I 412 44 04-01
I version 2
/
/
41221 14-11 /
724 11 89-01
________ =
412 17 65-01 |
' ! 41170 83-02 :
|
41178 10-03 | 412 19 85-01 411 71 59-01 I
I 735 31 09-20 I[
| 724 11 89-01 |
411 78 21-01
412 39 01-04

411 77 58-01

412 33 97-01
only US.A
41177 53-01
411 49 42-04
only U.S.A
411 86 86-01
412 02 74-01
412 02 75-01 _ f | /
411 87 80-01 o N b
412 39 71-01 TR 411 83 81-01
72412 92-01 5 Bl. g_
sz =) -—' . : 412 05 60-01
734 11 36-01 \ X @ ‘ 12
412 05 60-01 = R 411 83 88-02
415 06 03-01 ! K s 412 17 86-45 220-240 V
4121786-47 120V
4121786-48 100V
734 11 40-01 41232 04-01 220 V
412 32 04-02 240 V
42132 04-03 120 V
412 05 60-07 H 412 32 04-04 100 V
735 58 35-00

724 12 89-01 412 22 36-45220 V 412 05 60-07
412 22 36-46 240 V
412 22 36-47 120V
412 22 36-48 100 V

1200, Nol Spare part list 104 21 83-96




G
412 27 91-01

412 15 98-01

412 31 89-01

412 15 78-01 Stand.
412 15 79-01 USA, Can
412 15 80-02 UK

412 15 81-01 Australia

412 18 45-01

411 71 92-02 412 08 84-01

412 41 02-01

CASSETTES OPERATING MANUAL

g
412 24 74-02 g

ot

412 39 18-01 41225 80-01 41226 81-01 4122777-01 41209 75-45
Brush,bobbins Presserfeet Thread tension Bobbins (10)
etc. etc. set

1200, Nol Spare part list 104 21 83-96




